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Project Brazos Island Harbor Prolect. Brownsville Shlpchannel near SUMMARY OF LABORATORY TEST RESULTS 
Brownsville, Texas 
Contract No. DACW64-92-D-0005 Delivery order No. 0018 Boring No. 

SPT Dry Wet 
Depth PP Blows Visual USC Mc Unit Unit L L 

SI/ (f t) (ts f) per Classification ("!o) Wt Wt ("!o) 
Foot (pct) (pct) 

1 o - 2 0.50 Dark gray,Clay,Medlum stiff CH 31.0 

2 2 - 4 0.75 Dark graY,Clay,Medium stlff,wlblocky structure CH 28.3 90.7 116.3 53 

3 4 - 6 1.00 Dark gray ,Clay ,Stiff CH 26.6 

4 6·8 1.50 Brown,Clay,Stlff CH 22.6 

5 8 - 10 1.75 Brown,el ay ,Stiff I w/calcareous nodules CH 23.3 102.0 125.7 57 

6 10 - 12 2.00 Brown,Clay,Very stlff,SlIty CL 24.3 

7 12 - 14 0.25 Brown ,Clay ,Soft,Silty CL 28.5 

8 14 - 15.5 8 Brown,Sand,Loose,Sllty SM 

9 18.5 - 20 9 Brown,Sand, Loose ,Silty SM 

S 1/ : Sample Number, P P . Pocket Penetrometer Reading, U $ C . Unified $011 Classification, M c . Moisture Content 
q u : Unconfined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of pipe 

Geotest Engineering, Inc. 

93-293 

Mechanical Analysis 
PL % Passino 
("!o) 

1/4 1/10 1/40 1/100 

100.0 100.0 99.8 98.8 

24 100.0 100.0 99.6 98.3 

Tarvane 
Shear qu 

Strength 
1/200 (tsfl (t s fl 

94.4 0.77 

97.8 1.34 
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JOB NO. 14G634 

PROJECT Brazos Island Harbor Project 
Brownsville Shipchannel 

AREA near Brownsville, Texas 

BORING NO. 93-293 SAMPLE NO. 2 

SPECIMEN NO. 1 

CLASSIFICATION 

DATE 8/2/93 

DEPTH 2-4 ft 

Dark gray,Clay,Medium stiff,w/blocky structure 

Tare No. KL-11 
Tare plus Wet Specimen 393.17 gm 
Tare plus Dry Specimen 315.92 gm 
Water Weight 77.25 gm 
Tare Weight 42.64 gm 
Wet Specimen 1074.66 gm 
Dry Specimen 837.83 gm 
Water Content 28.27 % 
Specific Gravity of Solids 
LL ~ 53 PL PI ~ 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

Proving Ring No. 10170 
Proving Ring Constant, K 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
90.7 lb/cu ft 

.766 lbs/div. 

Elapsed 
Time 

min. 

Dial 
Reading 

0.001" 

Cumulative 
Change 

in. 

Proving Ring 
Dial Reading 

Axial 
Load 
lb 

Axial Area 
Strain Corr. 

sq in. 

Compr. 
Stress 
tsf 

. 0 

. 3 

.5 

. 6 

. 8 

. 9 
1.1 
1.5 
1.8 
2.2 
2.5 
2.8 
3.1 
3.5 
3.8 
4.0 
4.5 

o . 
10 . 
20. 
30 . 
40 . 
50 . 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

. 0 
10.0 
28.0 
43.0 
55.0 
63.0 
68.0 
75.0 
81. 0 
84.0 
86.0 
88.0 
89.0 
90.0 
91. 0 
92.0 
91. 0 

. 0 
7.7 

21.4 
32.9 
42.1 
48.3 
52.1 
57.4 
62.0 
64.3 
65.9 
67.4 
68.2 
68.9 
69.7 
70.5 
69.7 

.000 

.002 

.004 

.005 

.007 

.009 

.Oll 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 

.000 

.088 

.245 

.375 

.479 

.547 

.590 

.648 

.698 

.721 

.735 

.750 

.755 

.761 

.767 

.772 

.761 
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0 Controlled stress 0.0 

C8J 
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Controlled strain 

Test No. 

Type of Specimen 

Waler conlent 

~ 
Void ratio 

10 Saluration 

Dry density. Ib/cu II 

TIme to failure. min 

Unconfined com~ressjve 
strength, T/sq 

Undrained shear strength, T/sq II 

Sensitivity ratio 

Initial specimen diameter. in. 

Initiol specimen height, in. 

Classification Darl< gray,Clay.Medium 

LL 53 I PL 

Remarks 

2 

Axiol 

1 

Undisturbed 

w. 28.3 '" 
eo 
So ,. 
y, 90.7 

4 4.02 

q. 
.77 

S. .39 

S, 

Do 2.830 

H. 5.595 

4 

Strain, ~ 

'" 

'" 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

'" '" 

'" '" 

stiff,w /blocky structure 

I PI I G. 

Project Brazos Island Harbor Project 

Brownsville Shipchonnel 

Area near Brownsvllle, Texas 

Boring No. 93-293 Sample No. 2 

Depth 
EI 

2-4 ft Dote 8/2/93 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering. Inc. 
PLATE 
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JOB NO. 14G634 

PROJECT Brazos Island Harbor Project 
Brownsville Shipchannel 

AREA near Brownsville, Texas 

BORING NO. 93-293 SAMPLE NO. 5 

SPECIMEN NO. 1 

CLASSIFICATION 
Brown,Clay,Stiff,w/calcareous nodules 

Tare No. P-30 
Tare plus Wet Specimen 659.22 gm 
Tare plus Dry Specimen 542.81 gm 
Water Weight 116.41 gm 
Tare Weight 43.07 gm 
Wet Specimen 1161.33 gm 
Dry Specimen 941.92 gm 
Water Content 23.29 % 
Specific Gravity of Solids 
LL; 57 PL; 24 PI ; 

DATE 8/2/93 

DEPTH 8-10 ft 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

33 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
102.0 lb/cu ft 

Proving Ring No. 10170 
Proving Ring Constant, K .766 lbs/div. 

Elapsed Dial 
Time Reading 

min. 0.001" 

. 0 

.2 

.5 

.6 

. 9 
1.0 
1.3 
1.5 
1.9 
2.2 
2.5 
2.9 
3.2 
3.6 
4.4 
5.2 
6.0 
6.8 
7.7 

o. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
250. 
300. 
350. 
400. 
450. 

Cumulative 
Change 

in . 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.250 

.300 

.350 

.400 

.450 

Proving Ring 
Dial Reading 

.0 
15.0 
30.0 
42.0 
53.0 
61.0 
68.0 
80.0 
90.0 
99.0 

107.0 
115.0 
122.0 
128.0 
142.0 
152.0 
160.0 
165.0 
165.0 

Axial 
Load 
lb 

.0 
11.5 
23.0 
32.2 
40.6 
46.7 
52.1 
61.3 
68.9 
75.8 
82.0 
88.1 
93.5 
98.0 

108.8 
116.4 
122.6 
126.4 
126.4 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.045 

.054 

.063 

.071 

.080 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.58 
6.65 
6.71 
6.77 
6.84 

Compr. 
Stress 
tsf 

.000 

.131 

.262 

.366 

.461 

.530 

.590 

.691 

.775 

.849 

.915 

.979 
1. 035 
1. 082 
1.189 
1.261 
1.315 
1. 343 
1.330 
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Controlled strain 

Test No. 

Type of Specimen 

Waler content w. 

"0 
Void rotio eo ., 

:; Saturation So 

Dry density. Ib/cu tt 1. 
Time to foilure. min ~ 

Unconfined comltressive 
strength, T/sq 

q, 

Undrained shear strength, T/sq tt S, 

Sensitivity rotio S, 

Initial specimen diameter. in. Do 
Initiol specimen height, in. H. 
Classification Brown,Clay,Stirf,w/calcareous nodules 

LL 57 I PL 24 

Remarks Project 

Area 

Boring 

Depth 
EI 

6 

Axiol Strain, SIj: 

1 

Undisturbed 

23.3 ,. ,. 

'" 
,. 

102.0 

6.83 

1.34 

.67 

2.830 

5.595 

I PI 33 I G. 

Brazos Island Harbor Project 

Brownsville Shipchonnel 

near Brownsville. Texas 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 
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No. 93-293 Sample No. 5 

8-10 ft Dale 8/2/93 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 




